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APPLY 
SILICONE OIL

Place all small parts on a screwdriver (Ø3mm) 
and push them into the shock body. All parts 

will be properly aligned.

C-00180-080 Shock Piston

Shock Piston - 4x1.6
Shock Piston - 4x1.8
Shock Piston - 5x1.4
Shock Piston - 5x1.5
Shock Piston - 5x1.6
Shock Piston - 6x1.4
Shock Piston - 6x1.3
Shock Piston - 8x1.2
Shock Piston - 8x1.3

Set content

C-00180-133

C-00180-189

C-00180-080

C-00180-190

C-00180-192

C-00180-136

C-00180-316

C-00180-029

C-00180-027

C-00180-149

C-00180-078

C-00180-188

C-00180-188

C-00180-191

C-00180-165 (Front)

C-00180-135 (Front)

C-00180-290 (Front)

C-00180-164 (Rear)

C-00180-134 (Rear)

C-00180-287 (Rear)

C-31001-25
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SHOCK ABSORBER - EXPLODED VIEW

Do not overtighten the Shock Cap to 
prevent deformation of the silicone 

Shock Bladder.



C-00180-153-X

C-00180-153-X

C-00180-178

C-00180-182

C-00180-182

C-00180-205

C-00180-205

C-00180-179 (set)

C-00180-183

C-00180-184

C-00180-098

C-3611-3-08-16-05

C-3611-3-08-16-05

C-00180-154-X

C-3611-3-08-16-05 C-00180-205

C-00180-091

C-00180-183-1

C-00180-183-1

C-00180-182

C-00180-686

C-00180-684

C-00180-154-X

C-00180-182

C-00180-205

C-00180-686

C-3002-30-10 (x4)

C-3002-30-10 (x4)

C-3611-3-08-16-05

C-00180-179 (set)

C-3002-30-12 (4pcs)
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CENTRE DIFFERENTIAL - DIFFÉRENTIEL CENTRAL - ZENTRALDIFFERENTIAL - CENTERDIFFERENTIEEL

FRONT & REAR DIFFERENTIAL - DIFFÉRENTIEL AVANT ET ARRIÈRE - DIFFERENTIAL VORNE UND HINTEN - VOOR & ACHTER DIFFERENTIEEL



FRONT DRIVE TRAIN - EXPLODED VIEW

C-00180-117-1 (Set)

C-00180-123

C-00180-009-1 (Set)

C-00180-009-1 (Set)

C-00180-009-1 (Set)

C-00180-009-1 (Set)

C-00180-011

C-00180-011

C-00180-329

C-00180-122

C-00180-555

C-00180-150

C-00180-150
C-00180-360

C-00180-360

C-00180-555

C-00180-012 (x2)

M4x10

C-3611-3-08-16-05 (x2)

C-00180-149

C-00180-089

C-3003-30-16

C-00180-051

C-00180-715

C-3003-30-20

C-3003-30-16

C-3003-30-16

C-3003-30-16

C-3003-30-12 (x6)

C-00180-240

C-00180-322 (x2)

C-00180-033 (set) 

C-00180-033 (set) 

C-00180-055 (set)
DIN 913 M5x5

C-00180-155-X C-3611-3-08-16-05 (x2)

C-3611-3-08-16-05 (x2)

C-00180-156

M4x10

C-00180-149
C-00180-089

C-3101-30 (x4)

C-00180-150

C-00180-150

C-00180-122

C-00180-329

C-00180-123 (x2)

C-00180-117-1 (Set)

C-00180-231

C-00180-220

DIN913•M3x3

DIN913•M3x3

C-00180-197

C-00180-220

C-3003-25-10
DIN913•M3x3

C-00180-033 (set)

C-00180-051

C-00180-240

C-3003-30-20

C-3101-30 (x2)

C-3003-30-10 (x2)

C-3003-25-18

C-00180-032

C-00180-048 (Set)

C-3101-40 (x2) 

C-00180-131

C-00180-110 (Set)

C-00180-148 (x2)

C-00180-149

C-00180-149C-00180-658 (x2)

C-00180-127 (x2)

DIN913 
M4x4

M4x4

C-00180-207

C-3003-30-10

C-3003-30-12 (x2)

C-3201-60

C-3201-60

C-00180-207

C-3003-30-10

C-3003-30-12 (2x)
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REAR  DRIVE TRAIN - EXPLODED VIEW

C-00180-226-B

C-00180-005

M3x14

Nylstop Nut•M3

C-3003-30-20

C-3003-30-12 (x2)

C-00180-005-2

C-3101-40 (4)

C-00180-005

C-3101-30

C-3003-30-14

C-3003-30-10 (x2)
C-3003-30-08

C-3003-30-20 (x2)

C-3003-30-16

C-3003-30-25

C-3003-30-20 

C-3003-30-16

C-3003-30-25

C-3003-30-20 (x2)
C-3003-30-30 (x2)

C-3003-30-16

C-3003-30-16

C-3003-25-18

C-3003-30-25

C-3003-25-10 (x2)

C-00180-005-2

C-3101-30

C-00180-030

C-00180-030

C-3101-30

C-00180-148

C-00180-024

C-00180-148

C-00180-132

C-3101-40

C-3101-30

C-00180-021

C-3101-40

C-00180-033

DIN913•M3x3 (x2)

C-00180-220
DIN913•M3x3

C-00180-197

DIN913•M3x3

C-00180-231
C-00180-220

C-00180-033

C-00180-149

C-00180-238

C-00180-322

C-00180-156

C-3611-3-08-16-05

C-00180-170

C-3101-40

C-00180-055

C-00180-293

C-00180-556

C-00180-556

C-00180-369

C-00180-370-X

C-3611-3-08-16-05 (x2)

C-00180-055

C-00180-008

C-00180-329

C-00180-122

C-00180-127

C-00180-089

C-00180-149

C-00180-010

C-00180-010

C-00180-033

C-00180-055

C-3101-30 (x4)

C-3101-30

C-3101-30

C-3101-40

C-3101-30

C-3101-30

C-3101-40

C-3611-3-08-16-05

C-00180-155-X

C-00180-238

C-00180-052

C-00180-194

C-00180-016-2

DIN913•M5x5

C-00180-089

C-00180-055

C-00180-149
C-00180-369

C-00180-370-X

C-00180-020

M4x8

C-00180-322

C-00180-149

C-00180-170

C-00180-055

C-00180-293

C-3611-3-08-16-05

C-3611-3-08-16-05

C-00180-329

C-00180-008

C-00180-122

DIN913•M4x4

DIN913•M4x4

C-00180-055

C-00180-127

M4x8

C-3002-30-12 (x2)

C-00180-535

C-31205 (x5)

15



C-3101-30

C-3101-30

C-3101-40 

C-00180-149

C-00180-044 (x2)

C-00180-129

C-00180-372

C-00180-171

C-52022

C-00180-013 (Set)

C-00180-013 (Set)

C-3003-30-06 (x2)

C-3003-30-06 (x4)

C-3003-30-08 (x2)

C-3003-30-18

C-3003-30-12 (x4)

C-3003-30-10

C-3003-30-12

C-3003-30-30 (x2)

C-30041-40-04

C-3001-40-08 (x2)

C-3001-40-10

C-3001-40-10

C-3003-30-10 (x2)

C-3002-30-06 (x2)

C-00180-015

C-00180-018 (Set)

C-00180-022

C-72713

C-00180-176

C-00180-023

C-00180-177

C-54055

C-00180-615 (Set)

C-00180-321

C-3104-40

C-3104-40

C-54011

C-00180-242 (Set)

C-00180-242

C-31205 (x4)

C-31205 (x4)

C-3002-30-08 (x4)

C-3002-30-08 (x4)

FR
ON

T REAR

M4x10mm DIN7991 
#C-3002-40-10

M4x12mm DIN7991 
#C-3002-40-12

M4x14mm DIN7991 
#C-3002-40-14

M4x16mm DIN7991 
#C-3002-40-16

M4x20mm DIN7991 
#C-3002-40-20

M3x12mm DIN7991 
#C-3002-30-12

M3x10mm DIN7991 
#C-3002-30-10

C-3002-40-16

C-3002-40-16

C-3002-40-16

C-3002-40-10

C-3002-40-10

C-3002-40-10

C-3002-40-10

C-3002-30-10

C-3002-40-14

C-3002-40-14

C-3002-30-10
C-3002-40-12

C-3002-40-16

C-3002-40-14
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CHASSIS - EXPLODED VIEW

CHASSIS - SCREWS DESCRIPTION



C-00180-145 (set)

C-00180-145 (set)

C-00180-147 (x2)

C-00180-175-2

C-00180-150 (x2)

C-00180-206

C-00180-739

C-00180-738

C-00180-738

C-00180-673

C-00180-831

C-00180-216

C-00180-036 (set)

C-00180-036 (set)

C-3003-30-08 (x2)

C-3003-30-10 (x4)

C-3003-30-08 (x2)

C-3003-30-12

C-3003-30-12 (x2)

C-3003-30-12

C-3003-30-10

C-3003-30-10 (x2)

C-3002-30-16 (x2)

C-3101-30 (x2)

C-3101-30

C-3611-3-06-10-03 (x2)

C-3611-3-06-10-03 (x2)

C-00180-191

C-3101-30 (x4)
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SERVO-SAVER - SAUVE-SERVO


